
October 2007

Summary Report
Water Quality and
System Improvements Study



One Walnut Creek Center 
100 Pringle Avenue, Suite 300 
Walnut Creek, CA  94596 
tel:   925 933-2900   
fax:  925 933-4174 

consulting • engineering • construction • operations

October 15, 2007 
 
Mr. Terry Tompkins 
Deputy Director/Operations Manager 
City of Santa Cruz Water Department 
715 Graham Hill Road 
Santa Cruz, California 95060 
 
Subject:   Water Quality and System Improvements Study – Summary Report 
 
Dear Mr. Tompkins: 
 
CDM is pleased to submit the following documents heralding the completion of the Water 
Quality and System Improvements Study: 
 

Five copies of the summary report, errata sheet for the first page of Appendix A, cover 
[...]
Chloride <250 mg/L (leaving the plant) 
Chlorine GHWTP 0.8-1.5 mg/L free chlorine leaving the plant 

Beltz 0.5-1.4 mg/L free chlorine leaving the plant 
Chlorine Dioxide < 0.8 mg/L leaving the plant (if chlorine dioxide is implemented) 
Chlorate < 0.8 mg/L (if chlorine dioxide is implemented) 
Chlorite < 1.0 mg/L (if chlorine dioxide is implemented) 
Copper < 0.17 mg/L leaving the plant 
Hardness < 150 mg/L as CaCO3

Iron < 0.05 mg/L 
Lead < 0.002 mg/L leaving the plant 
Manganese < 0.05 mg/L 
Orthophosphate 0.5 to 1.4 mg/L as PO4-

Perchlorate < 6 μg/L (PHG) 
Sulfate GHWTP <250 mg/L 

Beltz TP <500 mg/L 
Total Dissolved Solids (TDS) GHWTP <500 mg/L 

Beltz <1,000 mg/L 

Inorganics 

Zinc 0 mg/L added to the water 
Threshold Odor Number TON < 2 100% of the time 

TON monthly average <1.5 
 Flavor Profile Analysis FPA Rating < 0.5 leaving the plant (if analysis is included) Aesthetics 
 Chlorine-to-Ammonia Ratio Cl2:NH3 of 4:1 to 5:1 based on free chlorine residual (if chloramines are 

implemented) 
(1) Final Treatment Plant Water Quality Goals developed from information presented in TM-1 Water Quality Goals (CDM, July 2002); refer to 

Tables 7-2, 7-3, and 7-4 (TM-1 provided in Appendix A). 
(2) VOCs and SOCs are not included in this table because they have not been detected and there is no evidence that suggests that these

chemicals present risks to the SCWD water system.

 



Section 2 – Water Quality Goals

City of Santa Cruz – Water Quality and System Improvements Study Summary Report  2-3 

Treatment plant water quality goals that significantly affected the evaluation of treatment process 
alternatives to upgrade the Graham Hill WTP included: 

Cryptosporidium Removal > 99.999% or 5-logs, consistent with Bin 3 Classification as 
defined in the LT2ESWTR 

Filtered Water Turbidity < 0.10 nephelometric turbidity units (NTU) combined filter 
effluent and individual filters in 95% of monthly samples; < 0.30 NTU individual filters at 
all times  

Total Organic Carbon (TOC) > 15% removal or as required to meet the Stage 1 D/DBPR 
TOC removal requirements and the TTHM and HAA5 goals 

Trihalomethanes < 80 micrograms per liter (μg/L) as required to meet distribution system 
goals (provides a buffer to meet the Maximum Contaminant Level (MCL) of 80 μg/L for 
locational running annual averages [LRAAs]) 

Haloacetic Acids < 60 μg/L as required to meet distribution system goals (provides a buffer 
to meet the MCL of 60 μg/L for LRAAs) 

Threshold Odor Number < 1.5 leaving the plant 

Flavor Profile Analysis < 0.5 leaving the plant 

Additionally, adopting a chloride goal of not greater than 250 mg/L leaving the plant will have 
little or no impact at the Graham Hill and Beltz plants.  However, the chloride goal will be an 
important consideration for designing and operating the planned Seawater Desalination Plant. 

2.3  Distribution System Water Quality Goals 
Distribution system water quality goals were developed to ensure that the high water quality 
standards that are achieved at the treatment plants are maintained in water delivered to all 
customers in the service area.  These goals are listed in Table 2-2 and those goals that significantly 
impacted the development and evaluation of distribution system alternatives included: 

Water Age < 10 days 

Trihalomethanes < 80 μg/L in all distribution system samples (provides a buffer to meet 
the MCL of 80 μg/L for LRAAs) 

Haloacetic Acids < 60 μg/L in all distribution system samples (provides a buffer to meet 
the MCL of 60 μg/L for LRAAs) 

Chlorine 0.2 to 1.5 mg/L 

Preliminary recommendations to improve Bay Street Reservoir. 



Section 2 – Water Quality Goals

City of Santa Cruz – Water Quality and System Improvements Study Summary Report 2-4 

 

Table 2-2.  Distribution System Water Quality Goals 
Category Constituent Proposed Goal 

Giardia 0 cysts/100L (assumed with 99.99% removal/inactivation) 

Cryptosporidium 0 oocysts/100L (assumed with 99.999% removal/inactivation) 

Viruses 0 organisms/100L (assumed with 99.999% removal/inactivation) 

Total Coliforms >95% of samples absent of coliforms in monthly distribution system samples 

Heterotrophic Plate Count <50 bacterial colonies per mL 

Finished Water Turbidity < 0.20 NTU   
Biodegradable Organic 
Carbon

<0.5 mg/L 

Assimilable Organic Carbon <0.2 mg/L 

Microbiological 

Water Age <5 days 
Trihalomethanes (THMs) <80 μg/L for all distribution system samples 

Haloacids (HAA5) <60 μg/L for all distribution system samples 
Organics/DBPs 

Formaldehyde <100 μg/L  

Aluminum < 0.05 mg/L  

Ammonia Not-detected 

Chloramine 0.5-2.0 mg/L total chlorine (if chloramines are implemented) 

Chlorine 0.2 to 1.5 mg/L free chlorine 

Chlorine Dioxide < 0.8 mg/L (if chlorine dioxide is implemented) 

Chlorate <0.8 mg/L (if chlorine dioxide is implemented) 

Chlorite <1.0 mg/L (if chlorine dioxide is implemented) 

Copper < 1.3 mg/L for 90th percentile  

Iron < 0.05 mg/L 

Lead < 0.15 mg/L for 90th percentile 

Manganese < 0.05 mg/L 

Orthophosphate >0.05 mg/L for all distribution system samples 

Inorganics 

Zinc 0 mg/L added to the water 

Threshold Odor Number TON <2 100% of the time 
TON monthly average <1.5 

 Flavor Profile Analysis FPA Rating < 0.5 (if analysis is initiated) Aesthetics 

 Chlorine-to-Ammonia Ratio Cl2:NH3 of 4:1 to 5:1 based on free chlorine residual (if chloramines are 
implemented) 

 

 



City of Santa Cruz – Water Quality and System Improvements Study Summary Report  
 

SS
EE

CC
TT

II
OO

NN
  

33
  

GG
RR

AA
HH

AA
MM

  
HH

II
LL

LL
  

WW
TT

PP
  

II
MM

PP
RR

OO
VV

EE
MM

EE
NN

TT
SS

  

3-1 

3.1  Description of the Graham Hill WTP 
The Graham Hill WTP is a conventional treatment plant that was 
commissioned in 1960 as a 12 million gallons per day (mgd) plant and has 
undergone an expansion (to 24 mgd) and a number of plant improvement 
projects over the last 40 years.  The site plan (Figure 3-1) and process 
schematic (Figure 3-2) describe the current configuration. 

3.2  Surface Water Treatment Reliability Goals 
Before reliability goals were developed, the project team defined operating 
conditions for the Graham Hill WTP: 

Normal Operations – The system is unencumbered in meeting the 
water needs of its customers.  Based on discussions with SCWD staff, 
normal operations for the SCWD system were described as: 

- All water sources are available for service. 
- GHWTP is in service. 
- Beltz WTP is either in service or available for service. 
- Bay Street Reservoir and all other distribution system facilities are 

in service or available for service. 
- All required power supplies are available. 
- All control systems are operating. 
- All communication systems are in service. 
- No critical staffing shortages exist. 

Planned and Unplanned Outages – The system is slightly constrained 
in meeting customer demands.  This is usually caused by some type of 
equipment outage. 

Emergency Outage – The system is significantly constrained in 
meeting customer demands.  This is usually due to some major 
equipment or facility failure.  For the SCWD system these could 
include: 

- Natural disaster (e.g., earthquake, landslide, flood, fire). 
- Extended power outage (>12 hours). 
- Terrorist damage. 
- Source water contamination. 
- Treated water contamination. 

The service reliability goals for surface water treatment plant production are 
presented in Table 3-1.  The goals are based on meeting the system’s ultimate 
(build-out) maximum day demand of 20.5 mgd.  This demand was selected 
for planning purposes because of the relatively small incremental increase 
between the 20-year horizon demand (19.2 mgd) and ultimate demand.  It is 
also assumed that 1.0 mgd would be supplied by the Beltz GWTP and the 
remaining 19.5 mgd would be provided by the Graham Hill WTP.   The 
project team assumed that restoring the Graham Hill WTP to a treatment 
(design) capacity of 22 mgd would comfortably deliver 19.5 mgd of treated 



 

 

 

 

 

 

Figure 3‐1 removed for security purposes 



 

 

 

 

 

 

Figure 3‐2 removed for security purposes 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report 3-2 

water to the system during normal and all but the most extreme adverse water quality conditions.  
After a brief assessment of earthquake, flood, landslide and fire hazards, the project team 
determined that the threats posed to the SCWD water system by natural disasters justified the 
emergency condition reliability goals described in Table 3-1.  Further details related to the 
development of the reliability goals are provided in Technical Memorandum No. 2- System Service 
Reliability Goals (Appendix B). 

Table 3-1.  Summary of Proposed Service Reliability Goals for Surface Water Treatment Production 
Condition Level of Service 

Normal Operations –  
All anticipated water quality conditions. 

100% maximum production (22-mgd) continuous for 30 days. 

Planned Outages –  
Routine maintenance. 

Never less than 75% (16.5-mgd). 

100% (22-mgd) within 72-hours. 
Unplanned Outages –  
Power outages <12 hours.  Equipment failure(s) 

Never less than 75% (16.5-mgd). 

100% (22-mgd) within 72-hours. 
Emergency Outages – 
Earthquake 
Landslide 
Flood 
Fire
Damage by third party 

25% (5.5-mgd) within 7-days(1).

50% (11-mgd) within 30-days. 

100% (22-mgd) within 6-months. 

(1) Under emergency conditions the Graham Hill WTP may not provide production (i.e., zero-mgd) for up to 7-days while critical facilities are repaired. 

3.3  Assessment of the Graham Hill WTP 
The project team conducted a reliability evaluation of the Graham Hill WTP that included the 
following information for the major unit processes and facilities: 

Recommended and actual design criteria 

Operation 

Performance 

Maintenance requirements 

Failure history 

Status of technology 

Details of the plant assessment are also provided in Technical Memorandum No. 2- System Service 
Reliability Goals (Appendix B). 

The most obvious reliability problems identified at the plant were: 

Inadequate Treatment Capacity.  The Graham Hill WTP does not have a sustainable 
capacity of 24 mgd.  Factors that limit the plant’s sustainable capacity include lack of 
redundancy in equipment or treatment systems, periodic maintenance procedures that 
require taking a process train or system out of service and potentially high volumes of 
plant residuals and waste streams at the higher flows. 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report  3-3 

Electrical System Capacity.  The main service is limited by the capacity of the system main 
breaker (in MCC-A) and the present service size is inadequate for serving electrical loads 
associated with potential plant improvements such as air scour, membrane filtration, 
ozone, hypochlorite generation, or ultraviolet disinfection. 

Additional concerns are listed in Table 3-2 and detailed results of this evaluation are found in 
Appendix B. 

Table 3-2.  Reliability Concerns at the Graham Hill WTP 
Component Concern(s)

Rapid Mix No. 1 More efficient motors and drives available. 
Carbon Contactors PAC tends to settle in channel between carbon contactors and Rapid Mix No. 2. 
Rapid Mix No. 2 More efficient motors and drives available. 
Flocculation Basins Unable to isolate a flocculation basin from corresponding sedimentation basin for 

maintenance or repairs; entire pretreatment process train must be drained. 
Suspected unequal flow splitting and short-circuiting. 
Limited flexibility and frequent maintenance requirements of horizontal paddle mixers. 
Two-stage flocculation provides only 26 minutes contact time at 24-mgd. 

Sedimentation Basins Suspected unequal flow splitting and short-circuiting. 
Limited performance and flexibility and frequent maintenance requirements of tube 
settlers. 
Tube settlers are aging and should be replaced in near future. 

Dual-Media Filters No filter-to-waste facilities. 
DHS restriction on filtration rates (3.5 gpm/sf vs. 6 gpm/sf for dual-media filters) results in 
reduced plant capacity. 
Relatively shallow media for treating high turbidity water. 
Surface wash is less effective than air scour. 
No particle counters for optimization. 

Finished Water Tank Pasatiempo pumps draw water before the Finished Water Tank- plant does not receive 
credit for use as chlorine contact basin for primary disinfection. 
No bypass to allow tank to be taken off-line for service. 

Backwash System Relatively high volume of water (175 gal/sf) needed for washing. 
No air-scour facilities to improve backwashing. 
No backwash turbidimeter. 

Solids Handling System Overdosing anionic polymer can disrupt coagulation at the plant. 
Operations Building Not designed/constructed to current building, seismic, fire and electrical codes. 

Infrastructure is aging. 
Vulnerable to damage by earthquake. 

Plant Site Chemical facilities not designed/constructed to current fire/hazmat code. 
Vulnerable to damage by earthquake.   

Existing Chemical Systems 
PAC Storage/Feed System PAC may not adequately control moderate to severe algae based taste and odor (T&O) 

events. 
PAC hinders coagulation, filter performance and disinfection with free chlorine. 
PAC increases residuals production. 

Potassium Permanganate 
Storage/Feed System 

Potassium permanganate may not control moderate to severe algae based T&O events. 
Dose is limited to less than 1 mg/L at existing plant flow rates (15 mgd or less). 
Plant switches to PAC when 1 mg/L of KMnO4 no longer eliminated taste and odor. 

Alum Storage/Feed System Alum may not meet TOC removal requirements of Stage 1 DBPR if source water TOC 
rises above 2 mg/L. 
Chemical loading, storage and feed facilities do not meet current fire/hazmat code. 

Cationic Polymer Storage/Feed System Chemical loading, storage and feed facilities do not meet current fire/hazmat code. 
Gaseous Chlorine LT-2 ESWTR may require inactivation of Cryptosporidium and increased inactivation of 

Giardia and viruses. 
Compliance with Stage 2 DBPR and future regulations with free chlorine as the primary 
and final disinfectant is questionable. 
Gaseous chlorine presents safety/neighborhood/environmental concerns; plans to 
implement onsite generation of sodium hypochlorite are included in the current CIP. 

Nonionic Polymer Storage/Feed 
System 

Nonionic polymer application as a filter aid could be optimized by varying the dose to 
individual filters throughout each filter run. 

Corrosion Inhibitor Storage/Feed 
System 

Chemical loading, storage and feed facilities do not meet current fire/hazmat code. 

Anionic Polymer Storage/Feed System Overdosing the anionic polymer to the washwater clarifiers can disrupt coagulation at the 
plant when the reclaimed water is recycled to the plant influent. 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report 3-4 

3.4  Summary of Treatment Alternatives 
From the evaluation, nine (9) treatment process alternatives were developed as potential upgrades 
for the Graham Hill WTP to meet the treatment plant water quality and reliability goals.  The 
alternatives, shown schematically in Figure 3-3, were developed based on anticipated water 
quality benefits, operational enhancements, available technologies, and improved reliability.   

Chlorine
Disinfection

RO

Bypass

UV
Disinfection

Conventional
TreatmentAlt. 1

Chlorine
Disinfection

UV
Disinfection

Conventional
Treatment

MIEXAlt. 2

Chlorine
Disinfection

ClarificationMIEXAlt. 3

Chlorine
Disinfection

Membranes
(MF/UF)

Membranes
(MF/UF)

ClarificationEnhanced
CoagulationAlt. 5

Chloramines
Disinfection

GAC Filter
Adsorption

Settled Water
Ozone

ClarificationAlt. 8

Chloramines
Disinfection

GAC Filter
Adsorption

Chlorine Dioxide
DisinfectionAlt. 9

Chloramines
Disinfection

UV
Disinfection

Conventional
TreatmentAlt. 6

Chloramines
Disinfection

Membranes
(MF/UF)

Clarification

Clarification

Alt. 7

Chlorine
Disinfection

UV
Disinfection

GAC Filter
Adsorption

ClarificationEnhanced
CoagulationAlt. 4

Legend
Existing Processes
New/Modified Processes

Figure 3-3 
Graham Hill WTP Process Upgrade Alternatives 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report  3-5 

Figure 3-4 presents comparative costs (capital and annual operations and maintenance) that were 
used to gauge the relative affordability of the alternatives. 

Technical Memorandum No. 3A – Comparison of Treatment Process Alternatives for the Graham 
Hill Water Treatment Plant (Appendix C) presents more information on the development and 
evaluation of the nine alternatives. 

3.5  Selected Improvements 
The recommended treatment process upgrades for the Graham Hill WTP were selected at a 
workshop in March 2006.  The SCWD considered the preferred alternatives evaluated in previous 
activities and modified the selection process based on a philosophy of implementing the best 
available and affordable technologies to meet the water quality and reliability goals.  As a result, 
the selected treatment process combines elements from several of the original nine (9) alternatives 
to form a unique, preferred alternative.  The selected treatment process improvements are shown 
schematically and at the site in Figures 3-5 and 3-6, respectively.   

$24

$19

$31

$5

$8

$21

$4

$20

$17

$6

$1.4

$3.4
$2.4 $2.2 $1.9 $1.7 $1.7 $1.7 $1.6 $1.9

0

5

10

15

20

25

30

35

Alt. 
No. 

1:
Con

v-U
V-R

O-C
l2

Alt.
No.

2:
MIE

X-C
on

v-G
AC-U

V-C
l2

Alt. 
No.

3: 
MIE

X-C
on

v-U
F-C

l2

Alt.
No.

4A
: E

n C
oa

g-F
ilt-

UV-C
l2

Alt. 
No.

4B
: E

n C
oa

g-G
AC-U

V-C
l2

Alt. 
No. 

5: 
En C

oa
g-U

F-C
l2

Alt. 
No. 

6:
Con

v-U
V-N

H2C
l

Alt. 
No. 

7: 
Con

v-U
F-N

H2C
l

Alt.
No.

8:
Con

v-O
3-G

AC-N
H2C

l

Alt. 
No. 

9:
ClO

2-C
on

v-G
AC-N

H2C
l

C
om

pa
ra

tiv
e 

C
os

t E
st

im
at

es
($

 M
ill

io
n 

20
04

)
Capital Cost
Annual O&M Cost

Figure 3-4 
Comparative Costs for Process Upgrade Alternatives at the Graham Hill WTP 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report 3-6 

 

Featured improvements include: 

Membrane Filtration.  The existing sedimentation basins will be modified for submerged 
microfiltration or ultrafiltration membranes.  The membranes will provide an absolute 
barrier to Giardia and Cryptosporidium to meet the disinfection goals (Bin 3), and allow the 
plant to treat high turbidity waters from the San Lorenzo River and possibly other sources. 
Post-Filter GAC Contactors.  The sand and anthracite in the existing dual-media gravity 
filters will be removed and replaced with approximately 36-inches of granular activated 
carbon. The GAC will adsorb algal-based tastes and odors and remove organic DBP 
precursors, therefore, allowing the plant to meet the THM and HAA goals with free 
chlorine as the residual disinfectant. 

Figure 3-5 
Schematic Diagram of Recommended Treatment 
Process Improvements for the Graham Hill WTP 

KM
n0

4

Rapid Mix 1Raw Water

Legend

Al
um

 or
 F

eC
l 3

PA
C

Flocculation Basins

Sedimentation
Basins

GAC
ContactorsStrainer

Rapid Mix 2

Existing Process or Chemical

Recommended New Process

Potential Future New Chemical

Flow-through
Filtered Water

Tank

PAC
Contactors

To Distribution
System

Microfiltration or
Ultrafiltration Membranes

Clearwell

Cl
2

PO
- 4

NH
4OH

Na
OH



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report  3-7 

Flow-through Filtered Water Tank.  The piping to/from the filtered water tank will be 
changed to allow flow-through operation.  This modification will increase chlorine contact 
time, although adequate contact time is achieved with the additional improvements.  Other 
benefits include the ability to buffer water quality spikes such as turbidity, and provide an 
alternative monitoring point for combined filter effluent. 
On-Site Hypochlorite Generation.  Onsite sodium hypochlorite generation (OSG) 
equipment will replace one-ton chlorine cylinders and gaseous chlorine feed equipment.  
The conversion will greatly eliminate the risks of chlorine gas leaks and is expected to 
reduce chemical costs over the life of the equipment. The SCWD’s current CIP includes 
projects to convert to OSG at the Graham Hill WTP and the Beltz TP. 
Electrical System Upgrade.  The Pacific Gas & Electric (PG&E) electrical service to the plant 
will be upgraded from the current 361 amperes (based on the existing transformer) to 3,600 
amperes to accommodate the anticipated electrical loads from the membranes and future 
potential improvements such as ozone and/or UV disinfection if future regulations require 
advanced treatment.  The upgrade will include a new electrical building as shown on the 
site plan.  The analysis of the existing electrical system and development of alternatives and 
a recommendation are provided in Technical Memorandum No. 3B – Graham Hill WTP Power 
Analysis and Electrical Improvement Recommendations (Appendix D). 

Other projects recommended for the Graham Hill WTP included: 

Solids Handling Study.  Conduct a study to project future solids production, identify 
alternative solids handling techniques and develop cost estimates and a plan to implement 
the optimal approach to process residuals and handle solids at the Graham Hill WTP. 
Pasatiempo Interim Ultraviolet (UV) Disinfection.  Install UV disinfection contactors on the 
12-inch diameter Pasatiempo treated water distribution piping.  Currently, water is 
pumped directly from the clearwell by the Pasatiempo pumps; this practice requires the 
plant to meet all primary disinfection requirements at the filter outlets.  UV will satisfy the 
disinfection goals for the interim period before membranes are operating.  If membranes 
are installed on a fast-track schedule, the UV disinfection project for the Pasatiempo line 
can be omitted. 
Chloramine Conversion.  Install an aqua ammonia system and convert from free chlorine to 
chloramines.  The conversion to chloramines will provide a 60 to 90 percent reduction in 
chlorinated DBPs (i.e., THMs and HAAs) at the Graham Hill WTP based on studies 
conducted by CDM during the Water Treatment Alternatives Study in the early 1990s.  
Converting to chloramines will also provide a more persistent residual in the distribution 
system and may mitigate some of the problems associated with excessive water ages at 
treated water storage reservoirs throughout the system such as the loss of chlorine 
residuals and increased DBP formation.  The SCWD has not yet decided to implement 
chloramines and will continue to assess the benefits of choramines against the costs for 
conversion and the potential implications of ammonia (i.e., nitrification) as operation of the 
system is optimized. 
Enhanced Coagulation Improvements.  Replace the aluminum sulfate (alum) storage and 
feed system with a system compatible with ferric chloride; and install a caustic soda system 
for pH adjustment in the finished water.  Bench- and pilot-scale testing conducted during 
the Water Treatment Alternatives Study (1990s) indicated that ferric chloride provided 
better removal of turbidity, particles, TOC and DBP precursors when compared to alum.  
The SCWD has not committed to implementing enhanced coagulation at the same time as 
the membranes and other process improvements.  The decision will be delayed until the 
results from the initial distribution system evaluation (IDSE) testing are available and the 



Section 3 – Graham Hill WTP Improvements

City of Santa Cruz – Water Quality and System Improvements Study Summary Report 3-8 

SCWD can determine if enhanced coagulation (ferric chloride) is necessary to meet the DBP 